HKRNDOYER’

Passion From Tthe universe

SGCORPIO

TEAM EDITION

RC Manual e+
=1 MOTORCYCLE
/6 e 15 EE TR 2R

BrtREAEBRAF
X-RIDER MODEL COMPANY LIMITED




[Perface / BIT]
Thank you for purchasing X-RIDER Scorpio Team Edition. We believe that this new

motorcycle will bring you infinite happiness. Before use, please read the manual
carefully and safe keeping. Accidents are caused by illegal use, the company
doesn't undertake any responsibility.

The ScorpioTeam Edition is a competitions RC motorcycle.This product has as

below features:

e New front shock absorber specially designed to height adjustable and improve
stability with quick adjustments, allowing you to carry more speed.

e The steering arm is equipped with the anti-collision system, which can effectively
absorb the impact caused by the strong impact and reduce the damage of the
car; at the same time, the used 7075-T6 material is not easy to be deformed by
the impact.

e The front brake disc and brake plate are used with the real motorcycle metal
materials, while the diameter of the brake disc has been enlarged and the
floating-type design is adopted, the brake calipers are made of the carbon fiber
instead of the previous aluminum alloy material to provide the better elasticity;
the total braking force has been greatly increased.

e The servo can choose the different sizes; the steering servo seat can be moved
back and forth to match the different brands of servo.

e The frame structure is redesigned to make the bike run more stably; the lower
limit is changed to the bottom of the bike for the easy adjustment.

® The new customized rear shock absorber can choose the positive or negative
pressure.

e The wheel hub can be compatible the GRP tires with the rim.

In order to exert the performance, for maximum enjoyment of this product,please
read this manual carefully. We will have strict testing and debugging before exiting
the facility. We promise to customers. Products issue without any material and
process problems. We will free for customers to repair within 90 days from the
date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage,modification,failure to maintenance, or
the damaged caused by improper use.

The warranty doesn't cover any result which caused by the final user's assembly
or the material used for final user's assembly.

RBHEWE X-RIDER Ri&/ AREFEZE, HEX—2HT™RSLELHFRER R
Fo AERFRINFTINERETRERER, FXERE. BERAFH PHRRE
ARFENMERENMSERNER, ARBAFREBEMTEIE,

R ARE—REREMEEELFEEY, AmfBUTER:

o FIBERXAHMILRIT, FEXFREAFTARKESAMNES, BERAER
=, ERMRAZA M,

s RABTHEMERS, AHEMRBGRIUETHREPEA, BEEFHRD, BRNX
F7075-T6##l, RETNARZEN,

o MIAEHRNFNERNATEERENEZEME, BANMATNERERRRAFH
R, MNEFHLARIKABZINBGEM R, REEFOEME,; BOR
ENERKEMNT .

o HAEEMMFERY A LEREARANRY; HEfeED]XeEEHKESRE
a2 EIRE AL o

o EREMEIFIRIT, BEEFTREMRE; TRAUKXBEENEER, HEHE,

o HEVEH M /ERES T LUERIEH N E,

o BEPILIRAGRPHERR.

ATEMRDNRIEX LR, BFNEASERRB, BSEERTFARSRER
EHRIH I ERNRSER, RERIE, ERWBIENTR FTFERE, TEM
BRIZAENEM, WEZHE 90 XA, RARKERAITFHE. ERKAAE
A service@cx3rider.com.

BTitE, @F, BFRFETEXEE, BTHRASEETUANHERASIENSTT, &
TERETEEN,

HARAF BITRERBITREMEANM RIS ENEMEE, TREFRETE,

Passion ~rom Tthe universe




[Safety Precautions / ZZ2i5HB] 2 .Assemeling tools required/{BEREERAZFIMHTR:

The specification of the logo XFAiREFBHERIFH
/\ Caution: this symbol indicates where caution is essential to avoid injury to

— (= m ]

yourself or others. ;352 ARG IERAGERIBSRE A, Hex Wrench R75fatgE227] ||
(1.5, 2.0, 2.5. 3.0mm) Nut Wrench +ZFE&&

(@ Note: this symbol indicates where give you a tip in use.
B IRRRFA—MMERAERTREF— 5%,

——(fr=——] — [ [o—oc
& Coated the screw glue JRIRZZER D D
(ND Parts or items not included in the kit. B4R EETEERER, Screwdriver +=P#2%27] Body Reamer FF¥l.28
[Ready to run preparation / Higlf#F]
1 .Additional items required for run/LA B4R EERIMSE:
e Three channel RC radio system 3i@i&#=28 @

e Electronic speed control EBiF
e Brushless motor FTRISiX

e Servo et

e 7.4V LiPo battery 7.4ViEES;th

e Battery charger 75FES% @@ @
e Front and Rear tyres Hijg5CHa

o Bodywork Z35 Needle Nose Pliers Side Cutters i85

Scissors 51JJ Hobby Knife #&=Z4F/\]

e Body spray paint j&Z%EENE RIEH
Quick Drying Glue Silicon Oil B==H
RFRIK

Tweezers &+

Passion ~rom Tthe universe



W Scﬂjﬂlpqh TEAM EDITION -EEE

[The size of Product / 7= S R~ ]

303

38¢

Length : 382mm Width : 84mm Height : 172.5mm Wheelbase : 303mm

Passion ~rom Tthe universe



=== iy Team eommon

Front Wheel Assembly FitgHIZEE
©] =

M2.5x6 @

M2.5x10

©lI—

M3x10 o 9

Ol—o

M3x12

©OH

Nut M2.5

H D6xD13x5

@ SC5044(R1)
SC5045(R2)
SC5046(M3)
SC5047(M4)
SC5056(R3)

BL/@6x313x5

M2.5(6PCS)

PM/M2.5X6

PBS-032 @
‘ $C5089 ® |

BL/@6x013x5
S e s SC5043-01 @ \

PB5-032 @ PM/M2.5X6(3PCS)

SC5063
| HM/M3X10(4PCS)

G

PM/M2.5X6(3PCS)

(@DAdvise use GRP tyre #ZiN{EFAGRPHAS: M3 SuperSoft ; M5 Soft; R1 SuperSoft Rain; R2 Soft Rain.

Passion ~rom Tthe universe



Front Head Assembly ZESLigZe%E

|
0 | M2.5(6PCS)
M3x3 | 7).
@ | 74 / Ay
Nut M2.5 | 1] - 5
]:l | | (e ) lellzzzq@
M2.5x6 - : KMM25X6 Y
@ o | IM/M3X3 PM/M2.5X16
M2.H5x16 'SC5061
M3x8
@M[]lﬂimz (98496x0.5)
| KM[M3X10
©—= | |
M3x12 Cm-g-
Ol— N ol i Ja-ag
Heee ‘PM/ijs | ; /
03085327 @SxéBXZ SC50£;1(4PCS) N : PM/M3X
D3xD4.58x2.7
/7y
L
/
/
/
/
/
o L _/ oo o
IMIM3X3 N
‘ o b ‘
| . _ . S A
e {0 <00 o @ QN e osoe® () (L =—==0 (00 00 |
-
| HM/M25%6 :
D o

Note : Inject silicone oil #3000~#7000 into the bottom of shock;
Coated the screw glue first where mark the symbol é .

1R 7 AR EEBHEEE A\ #3000~ #7000 6=,
8 & RIS ERER CIRLLAR

PAassion ~rom Tthe universe



=== iy Team eommon

Rear Wheel Assembly [R#0HIZ%E

@ SC5048(R1)
SC5049(R2)
SC5050(M3)

/ 8C5051(M5)

/' SC5057(R3)

©=

M2.5x6

©))— o

M2.5x10

M3x10
M3x12

OH

Nut M2.5

SC5067

M2.5(6PCS)

SC5066

SC5068

BL/@6xD12x4
@ $C5043-02
D6x012x4 .

_ SC8090 @

/) HM/M2.5X6(6PCS)

PM/M2.5X6(3PCS)

BL/®7§?(01 2x4
PM/M2.5X6(3PCS) ‘

§C5043-02 @
$C5069

/

/ PM/M2.5X6(3PCS)
g

HM/M2.5X6(6PCS)

Passion ~rom Tthe universe



Rear Assembly ZERERILEE
©f

Nylock Nut M3

O

M2.5x6

©)]|—

M3x16

O] =

M4x8

|:ﬂ BAXDTR2.5

|:| D6xD12x4

//
v/

V4
/

SC5023
BL/@4x@7x2.5

SC5077

O8XxD6x2

BL/@6x312x4

SC5077

PM/M4X8

]

P/M/M3X16

- PM/M4X8

¢

Passion ~rom Tthe universe



Body Post Assembly ZEFGiERyZEE
©—

M2.5x6

©

M3x8

PM/M3X8
\ KM/M2.5X6

o PM/M3X8

Passion ~rom Tthe universe



=== iy Team eommon

Aniti-roll Bar Post Assembly BT REIERHIZEE

© )= SC5075 KM/M3X8

M3x8 /\ ‘

SC5038(12°)
SC5039(15°)

SC5040(18°) Can be adjusted at three angles

AT 3RARRIBE

Passion ~rom Tthe universe



W S G U Rl

Steering Support Assembly 4RI ZEE

©=

M3x8

© (I

©

M4x20

©)i

D4xD12x1.5

SC5070 | "I@—BL/QGXQ12x4

HM/M4X40

BL/@6x012x4

""\\ “ i\‘\ |
\ L1
04x012x1.5 i

PM/M3X8
)

Passion ~rom Tthe universe



=== iy Team eommon

Motor Holder Assembly Djk3zfiZest
PM/MSX12

© I Gy, ® —~

M3x8

/
g / (N

AN . A 1 SO\
ﬂ:h: % N j N \\:g </ ‘L\ \‘:/) )
M3x10 LN e N AN ( ‘
/ Ny ) o \\:\\\ 2 QA &
M5x12 [\ >% / & AL

M5x20 - - S U

00\ JINE SC5017
: :

Nylock Nut M3

SC5080

; |
% SC5081

JM/M5X20

Passion ~rom Tthe universe



=== iy Team eommon

Frame Post Assembly ZEZRtFRYZEE

©f— PM/M2.5X8
M2.5x8 . 2,
| PM/M3X8 @
@ T
M3x8 | )
& O

PM/M3X8 N\ oy

N
) ‘ ( <
/ - ¢ el
k S e -7
. ,
o4

SC5082

@ Note: SC5083 is suitable for medium size servo. Please choose SC5031 for standard servo
F27x: SC5083EATFEMEH, ERHIBEESC5031,

Passion ~rom Tthe universe



W S G U Rl

Shock Absorber Assembly JHEsEH% %=
O

M2.5x8

M2 scs085 HM/M2X8

£ D /‘r AL
f / \\\ I
N N 2 7 \
) & \‘ NN » \\\ 2
@ \. \\\j\\; \\ Y SC5084
S N\
"5 .
X b :
[ N /
! S
| \ >
N ~ 2

| N\ " Y |
| ~— T ~ sC5033
\ - : “‘
‘ W | SC5076
I ‘
| " “*ﬂm@\ I
| |

(® Note : Rear shock inject silicone oil #2000~#4000.
Small servo used SC5085 to install.
12~ [EREEEEA#2000~#4000S B2,
MIEREEINSC5085k %%,

Passion ~rom Tthe universe



=== iy Team eommon

Main Frame Assembly 2B
@

M2.5x8

© I

M3x8

oY= Y

M3x10 A

M3x10 \

(I: > ’ Z ’/’”/"f' | > \\ h . : 4 ;é N
| o ) e 0 2\ V% \\ > >\ \\ PM/M §X12

M5x12 7 s \ o | W@ . / é

M5x20

©r

Nylock Nut M3

\\

PM/M3X10

Passion ~rom Tthe universe



=== iy Team eommon

Front Wheel Link Frame Assembly ZESLiEiE R 2% %
@

M2.5x6

M_[ J6x08x0.5

M4x4

@)

6x8x0.5

PAassion ~rom Tthe universe



@6xD12x4 Flanged

IM/Maxa—
SC5086

N

I PM/M3X6(4PCS)

SC5018
' SC5019

Passion ~rom Tthe universe



W SBﬂLBlP‘h TEAM EDITION -“;E 18

Steering Shock Absorber Aseembly #EMHHERYZ 3

@I T

M3x6 ) -

M3x8

M3x12 -7

M3x12 = P SC5006 & nwmsx2

Nut M3 | T PM/M3X6 M3

© [ o 00 \
- m@‘m@

SC5088— *

=

\ % ——PM/M3X12 |
\
%\PM/M3X8(4PCS) \
\ A

\\
\

\
%3
e
\ 3\ A\

Steering
Servo @

Passion ~rom Tthe universe



Brake Wire Assembly FIZE&AI%%E

©

M3x6

M
M3x3

[ ]
M3x4

Passion ~rom Tthe universe



=== iy ream eomon

Electrohic Parts Assembly B3 7tz

Batfery ()

Passion ~rom Tthe universe



I¢
O
4

/

NN
,ﬂﬂﬂ%ﬂ, ‘
N
NS
NSRS
RSB ARG,
S ROOSRN
to‘t—_u—é\\‘ SN 527
SO Y
%wm N5 Ny, e
7T =y
L

ook
<

2
Q.
&
N

=
s
i

%
9%

774
#

%
¢
S

&

4

SC5042-LS @

(%)
O
(o'W
X
[ee)
=<
on
=
—
=
[a W

SC5042-US @

A
(e
h—WWANM“MW“‘Q‘”“‘/
Susen e
A e
"‘cV\..-\‘JJr/‘%
SRS
S
e
s&..mn.&?

D

Body Assembly %S

© ([

M3x8

nerse

he uM

PassIion A orm T



!)dﬁ oy A 02 10 e Epimon

TN
XD o
|(?§§({’3"'0>Z’E’£%, T
Ik AKX KA <>
% A i

(il BN

L ST AN
ST ot L T RS
AR s
AN SR e o
L
S5

Passion ~rom Tthe universe




A
I———__{JTTEEE

Drawing No. and Name in Assembling/Z&E ElFRXI R AIEI S FIZFR

TEAM EDITION

SC5001 Front Shock Absorber BiBEE2S 1pc SC5055 () Sticker Nh4K 1set
SC5001-01 Front Shock Absorber Accessory kits 1 BB E 2R 1 1set SC5056 () GRP Front Tire (R3) GRP#i%# (R3) 1pc
SC5001-02 Front Shock Absorber Accessory kits 2 BB E R H2 1set SC5057 @D GRP RearTire (R3) GRPE# (R3) 1pc
SC5001-03 Front Shock Absorber Accessory kits 3 B8 E R #3 1set SC5058 Steering Shaft % @4h 1pc

SC5002 Shock Absorber Triples & 28 & E R 1set SC5060 Front Brake Disc  FJZEfE 1pc

8C50083 Bumper B5#ER 1pc SC5061 Fr.Left Brake Caliper ZEHIZE-F5H 1set

SC5006 Steering Shock Absorber  #E#FH E 1pc SC5062 Brake Wire Set RIZE£&4H 1set
SC5006-01 Steering Shock Absorber Accessory kits 1 #EFFH ER 41 1set SC5063 Front Wheel Shaft  Bi4C % 1pc
SC5006-02 Steering Shock Absorber Accessory kits 2 3B EE #2 1set SC5064 Front Hub BRI E 1pc

SC5010 Brake Steel Mount | ZE £ [E & E& 1set SC5065 Front Wheel Rim Plate &% #kiRk 1pc

SC5017 Motor Mount A EE 1pc SC5066 Rear Wheel Shaft [5%#%H 1pc

SC5018 92T Spur Gear 92TX# 1pc SC5067 Rear Hub %%k 1pc

SC5019 Gear Holder NitEEH 1pc SC5068 Rear Wheel Rim Plate SRR 1pc

SC5023 Adjusting Belt Post K ETHE 1set SC5069 34T Gear Belt Pulley K#%# (34T) 1pc

SC5024 Rear Swing Shaft FiEEH 1pc SC5070 Steering Support @& 1set

SC5083 Servo Fixed Block (Middle Size Servo) #EHLEEHE (R EALH) 1set SC5071 Left Frame ZEZEA MR 1pc

SC5033 Shock Absorber Post JHESSEEE 1set SC5072 Right Frame  ZEZ AR 1pc

SC5038 12°Anti-roll Bar Post  12° AT & E 4pcs SC5073 Body Shell Post1  ZEF=EEE] 2pcs

SC5039 15°Anti-roll Bar Post  15° BA{HiFT & E 4pcs SC5074 Body Shell Post2 ZEFEEE2 2pcs

SC5040 18°Anti-roll Bar Post  18° BiffiAFE E4E 4pcs SC5075 Anti-roll Bars adjusting Plate  B5fi4F TR 2pcs

SC5041 Aniti-roll Bar  B{fi4F 4pcs SC5076 Shock Absorber JFZE 28 1pc

SC5042 @D Body Shell %X 1set SC5077 Shock Absorber Plate JEIE 2 ElE Rk 2pcs
SC5042-AW @ Body Shell (Artwork)  ZE7% (hifE) 1set SC5078 Rear Swing Arm Support  [FZ8 & 1pc
SC5042-LS ) Lower Shell T7F 1pc SC5079 Rear Swing Arm Plate FiZE iR 2pcs
SC5042-US (@) Upper Shell = 1pc SC5080 Bike Height Control Block ZESETIHR 1pc

SC5043 @ Weight Ring R EH 1set SC5081 Frame Post ZEZ2@EEE 1pc

SC5044 () GRP Front Tire (R1) GRP#i%# (R1) 1pc SC5082 Frame Post ZEZ2@EE4E 2pcs

SC5045 (@) GRP Front Tire (R2) GRP#i# (R2) 1pc SC5084 ESC Fixed Plate FEIEAEER 1pc

SC5046 @D GRP Front Tire (M3) GRP&i%# (M3) 1pc SC5085 Servo Fixed Plate fE#HLEE R 1pc

SC5047 ™ GRP Front Tire (M5) GRPHI%# (M5) 1pc SC5086 16T Gear Belt Pulley K& (16T) 1pc

SC5048 (@) GRP RearTire (R1) GRPE# (R1) 1pc SC5087 Drive Belt {EEhEH 1pc

SC5049 @) GRP RearTire (R2) GRPEFE# (R2) 1pc SC5088-01 25T Servo Arm  25THEAE 1pc

SC5050 ™ GRP RearTire (M3) GRP/E% (M3) 1pc SC5089 ™D GRP Front Wheel with Rim  GRPHT# (#1E) 1pc

SC5051 @™ GRP RearTire (M5) GRPE# (M5) 1pc SC5090 @D GRP Rear Wheel with Rim  GRP/G# (¥1E) 1pc

SC5054 @D Bike Stand &2 1pc SC5091 @D Post of Front Brake Disc  FZE#EEE £ 4pcs

Passion ~rom Tthe universe



RIDE°

Passion From the universe

X-RIDER MODEL COMPANY LIMITED

www.cx3rider.com

Unit 11, 27/F., K. Wah Centre, 191 Java Road, North Point, Hong Kong
Email: Info@cx3rider.com

@Copyright 2020 X-RIDER

BITREBFRAA

www.cx3rider.com

BEIAEEEII SEERMPO27THITE
BEFS:Info@cx3rider.com

@Copyright 2020 X-RIDER

16112021-01 Version



